
OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

ITEM NUMBER DESCRIPTION LIST PRICE

7 INTAKE PAINTED MEDIUM $386.51

7.01 INTAKE PAINTED MEDIUM YAMAHA $386.51

7.04 INTAKE PAINTED MEDIUM MERCURY $386.51

7.05 INTAKE PAINTED MEDIUM HONDA $386.51

8.21 IMPELLER 5 7/8 36.1, 1705(2) $294.59

8.23 IMPELLER 6 1/8 36.1, 1705(2) $294.59

8.24 IMPELLER 6 1/8 CB 36.1, 1705 $294.59

12 PIN GATE PIVOT $3.70

14 GRILL ROD $4.13

16 GRILL BAR MEDIUM $4.49

21 SHIM WASHER MEDIUM $0.35

22 SHAFT NUT DRILLED 5/8-18 $11.55

22.1 SHAFT JAM NUT 5/8-18 BRASS $9.47

24 ROD END FORMED $5.43

26 SHIFT LEVER B - Limited Stock $6.12

27 SHIFT LEVER SPACER B $2.19

28 SHIFT SPRING A H Q $2.43

29 SHIFT SPRING B $2.43

30 SHIFT CABLE 36IN AIM HONDA $101.18

31 SHIFT CABLE 42IN AIM HONDA $102.56

31.1 INTAKE ASSY 5 7/8 $469.23

31.11 INTAKE ASSY 5 7/8 YAMAHA $469.23

31.14 INTAKE ASSY 5 7/8 MERCURY $469.23

31.15 INTAKE ASSY 5 7/8 HONDA $469.23

31.2 INTAKE ASSY 6 1/8 $469.23

31.21 INTAKE ASSY 6 1/8 YAMAHA $469.23

31.24 INTAKE ASSY 6 1/8 MERCURY $469.23

31.25 INTAKE ASSY 6 1/8 HONDA $469.23

36.1 SHAFT SLEEVE PLASTIC MEDIUM $2.89

37 SLEEVE RUBBER GATE PIVOT $5.31

39 SHEAR PIN KEEPER MEDIUM $5.43
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40 SPONGE COLLAR $3.00

41 SHAFT BEARING THRUST RING $5.20

49 PLUG $4.62

54.42 BEARING CARRIER SEALS EF $183.26

56 DRIVESHAFT & SLV C - Limited Stock $243.02

57 DRIVESHAFT & SLV EFS $243.02

58 STUD-S,EF OFFSET & STRAIGHT $5.31

59 RING WATER PUMP EF 1977&PRIOR $9.70

62 NUT HEX JAM 1/4-28 $0.25

64 SHIFT ARM PIVOT $3.12

78 SHIFT ROD FORMED $25.76

80 EXHAUST TUBE ASSY MEDIUM 2 $46.32

81 HAT OUTBOARD JETS $22.00

82 GATE CUSHION $2.19

90.41 DSHAFT ASSY C $602.07

90.43 DSHAFT ASSY EFS $602.07

93.21 LINER 5 7/8 W/HARDWARE $66.57

93.22 LINER 6 1/8 W/HARDWARE $66.57

98 SPACER SHIFT MERC 67&PRIOR - Limited Stock $2.77

104 INTAKE PAINTED LARGE $461.44

104.01 INTAKE PAINTED LARGE YAMAHA $461.44

104.04 INTAKE PAINTED LARGE MERCURY $461.44

104.05 INTAKE PAINTED LARGE HONDA $461.44

106.21 IMPELLER 6 5/8 136, 1706(2) $329.71

106.22 IMPELLER 6 5/8CB 136, 1706(2) $329.71

106.23 IMPELLER 6 7/8 136, 1706(2) $329.71

106.24 IMPELLER 7 3/16 136, 1706(2) $329.71

106.25 IMPELLER 7 3/8 136, 1706(2) $329.71

108 BRG CARR SEALS LARGE - 1/4 $180.53

108.5 BRG CARR SEALS LARGE - 5/16 $180.53

111 SHIFT ROD FORMED $25.64

114 DRIVESHAFT & SLV GS $246.30
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117 GRILL BAR LARGE $5.23

119 GASKET WATER PUMP G $2.77

120 STUD LONG G $5.43

121 SHIM WASHER LARGE $0.69

122 SHAFT NUT DRILLED 3/4-16 $12.59

122.1 SHAFT NUT 3/4-16 BRASS $10.40

123 STUD SHORT GP $5.20

126 DRIVESHAFT & SLV GL $246.30

128 EXHAUST TUBE ASSY LARGE 2 1/2 $66.00

134 LINER 6 5/8 W/HARDWARE $76.22

135 LINER 6 7/8 W/HARDWARE $73.73

136 SHAFT SLEEVE PLASTIC LARGE $2.89

137 LINER 7 3/16 W/HARDWARE $72.41

139 SHEAR PIN KEEPER LARGE $5.43

141.1 INTAKE ASSY 6 5/8 $589.99

141.11 INTAKE ASSY 6 5/8 YAM $589.99

141.14 INTAKE ASSY 6 5/8 MERCURY $589.99

141.2 INTAKE ASSY 6 7/8 $589.99

141.21 INTAKE ASSY 6 7/8 YAMAHA $589.99

141.24 INTAKE ASSY 6 7/8 MERCURY $589.99

141.3 INTAKE ASSY 7 3/16 $589.99

141.31 INTAKE ASSY 7 3/16 YAMAHA $589.99

141.34 INTAKE ASSY 7 3/16 MERCURY $589.99

141.35 INTAKE ASSY 7 3/16 HONDA $589.99

141.4 INTAKE ASSY 7 3/8 $589.99

141.41 INTAKE ASSY 7 3/8 YAMAHA $589.99

141.44 INTAKE ASSY 7 3/8 MERCURY $589.99

141.45 INTAKE ASSY 7 3/8 HONDA $589.99

142 DSHAFT ASSY GS - 1/4 $620.87

142.1 DSHAFT ASSY GS - 5/16 $620.87

143 DSHAFT ASSY GL - 1/4 $620.87

143.1 DSHAFT ASSY GL - 5/16 $620.87
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147 KEY, FLAT IMPELLER MEDIUM - Limited Stock $4.85

148 PIVOT GATE SPLIT ARM $4.85

151 SHIFT GUIDE UL $9.47

153 BRACKET CABLE SUPT MERCURY $18.48

156 BRACKET CABLE SUPT OMC, MORSE $18.48

156.1 BRACKET CABLE SUPT AQ, AW $18.48

156.2 BRACKET CABLE SUPT AQ SHO $18.48

156.3 BRACKET CABLE SUPT BW $19.58

167 HINGE SUPPORT LATCH EF $11.32

168 KEEPER LATCH EF $7.74

169 FORWARD LOCK ASSY EF,P,G,AC $27.49

170 BRACKET ASSY OMC $31.30

171 BRACKET ASSY MORSE $21.25

171.1 BRACKET ASSY AQ, AW $21.25

171.2 BRACKET ASSY AQ SHO $49.67

171.3 BRACKET ASSY BW $57.37

172 SHIFT ARM ASSY GILMPR - Limited Stock $22.29

178 DRIVESHAFT & SLV L60S $246.30

180 5/8RX1/4X3/8 S/S SPACER $4.27

181 SPACER, REAR MOUNTING BOLT $4.27

188 DRIVESHAFT & SLV M4T - Limited Stock $246.30

189 RING WATER PUMP G - Limited Stock $8.66

195 DRIVESHAFT & SLV L60L $246.30

196 DSHAFT ASSY L60S - 1/4 $620.87

196.1 DSHAFT ASSY L60S - 5/16 $620.87

197 DSHAFT ASSY L60L - 1/4 $620.87

197.1 DSHAFT ASSY L60L - 5/16 $620.87

198 DSHAFT ASSY M4T - 1/4 - Limited Stock $620.87

198.1 DSHAFT ASSY M4T - 5/16 - Limited Stock $620.87

200 DRIVESHAFT & SLV EFL $243.02

206 IMPELLER 5 3/4 W/220 SLEEVE $547.00

207 IMPELLER 6 W/220 SLEEVE $547.00
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211 SHIFT LEVER HQ $9.24

215 GRILL BAR SMALL $4.49

216 GRILL ROD SMALL $4.13

217 SHEAR PIN KEEPER $5.66

218 SHIM WASHER SMALL $0.35

219 SHIFT ROD H 14 5/16 - Limited Stock $18.02

220 SHAFT SLEEVE PLASTIC SMALL $4.28

221 EXHAUST TUBE SMALL 1 1/2 $24.02

221.1 EXHAUST TUBE CUT SMALL 1 1/2 $19.52

222 SHAFT NUT DRILLED 1/2-20 $5.89

223 SHEAR PIN 3/16 SMALL $2.19

224.1 INTAKE ASSY 5 3/4 $451.70

224.2 INTAKE ASSY 6 $451.70

224.21 INTAKE ASSY 6 YAMAHA $451.70

224.24 INTAKE ASSY 6 MERCURY $451.70

227 SHIFT ROD ASSY H - Limited Stock $49.20

251 DRIVESHAFT & SLV L50S $246.30

252 DSHAFT ASSY L50S - 1/4 $620.87

252.1 DSHAFT ASSY L50S - 5/16 $620.87

254 DRIVESHAFT & SLV L50L $246.30

255 DSHAFT ASSY L50L - 1/4 $620.87

255.1 DSHAFT ASSY L50L - 5/16 $620.87

257 DSHAFT ASSY EFL $602.07

287 LINER 5 3/4 W/HARDWARE $66.05

290 SHIFT ROD L50,UL3,AE 21 1/2 $16.86

291 SHIFT ROD L50L 25 1/2 - Limited Stock $18.48

292 STUD OFFSET EF FORMED $11.20

305 DRIVESHAFT & SLV J SHORT $243.02

318 DRIVESHAFT & SLV OL - Limited Stock $246.30

319 DSHAFT ASSY OL - 1/4 - Limited Stock $620.87

319.1 DSHAFT ASSY OL - 5/16 - Limited Stock $620.87

326 DRIVESHAFT & SLV PS - Limited Stock $246.30
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331 DSHAFT ASSY PS - 1/4 - Limited Stock $620.87

331.1 DSHAFT ASSY PS - 5/16 - Limited Stock $620.87

334 BRACKET ASSY MERC $20.33

335 SPACER CABLE END EFGP $3.70

339 SHIFT ROD ASSY L50S $27.60

340 SHIFT ROD ASSY L50L $28.88

349 DRIVESHAFT & SLV QS $243.02

350 DSHAFT ASSY QS - Limited Stock $602.07

351 SHIFT ROD Q 15 15/16 $14.44

352 SHAFT SHIELD EXT Q ASSY $7.97

353 WATER TUBE EXT Q W/ O-RING $9.59

355 DRIVESHAFT & SLV QL $243.02

356 SHIFT ARM ASSY CEFJZAB - Limited Stock $19.52

358 DSHAFT ASSY QL - Limited Stock $602.07

364 SHIFT ROD QL 20 1/2 $15.59

365.2 ADAPTER SLEEVE H9 $2.54

370 BEARING CARRIER SEALS Q - Limited Stock $183.26

386 SHIFT ROD ASSY QS $49.20

387 SHIFT ROD ASSY QL $49.20

393 BRG CARR SEALS DOUBLE - 1/4 $223.99

393.5 BRG CARR SEALS DOUBLE - 5/16 $223.99

398 RING WATER PUMP EF 1978&LATER $4.85

400 DSHAFT ASSY S - 1/4 $777.81

400.1 DSHAFT ASSY S - 5/16 $777.81

400.3 DRIVESHAFT & SLV S $299.70

403 SPOTFACER & DRILL KIT 5/16 $82.58

403.23 SPOTFACER & DRILL KIT 5/8 $70.22

403.24 SPOTFACER 5/8 $42.97

404 BACKUP WASHER LARGE PLATED $7.28

407 DSHAFT ASSY RD - 1/4 $777.81

407.1 DSHAFT ASSY RD - 5/16 $777.81

407.3 DRIVESHAFT & SLV RD $299.70
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410 KEY ROLL WATER PUMP HQ - Limited Stock $2.19

414 IMPELLER 6-79 36.1, 1705(2) $276.41

428 SHIFT PILOT ROD S $3.35

429 BRG & SEAL KIT 2 7305 $226.50

432 SEAL RING ASSY LARGE $41.00

433 SEAL RING ASSY MEDIUM $39.15

434 KEY, TEE IMPELLER LARGE 3/16 $5.78

440 DRIVESHAFT & SLV T50-65S $246.30

443 DRIVESHAFT & SLV T50-65L $246.30

447 DRIVESHAFT & SLV T85 $246.30

448 SLEEVE CENTERING SMALL SUZ $2.43

449 SLEEVE CENTERING LARGE SUZ $2.66

451 WATER TUBE EXT T50 W/ O-RING $5.20

452 WATER TUBE EXT T85 W/ O-RING $5.43

458 DSHAFT ASSY T50-65S - 1/4 $620.87

458.1 DSHAFT ASSY T50-65S - 5/16 $620.87

459 DSHAFT ASSY T50-65L - 1/4 $620.87

459.1 DSHAFT ASSY T50-65L - 5/16 $620.87

460 DSHAFT ASSY T85 $620.87

462 SEAL/SNAP/O-RING KIT LARGE $54.98

463 STUD SHORT S $5.20

464 SHIFT ROD COUPLING Q $29.11

465 Q THREADING TOOL $70.22

467 COLLAR BACKFIT 7305 $8.66

468 BRG & SEAL BACKFIT 5305/7305 $170.59

472 BUSHING ADAPTER PLATE Q $2.54

477 COLLAR BACKFIT 7205 $8.09

478 SHIFT ARM U40 $12.13

480 SHIFT ROD U2-3 18 5/8 $24.37

483 DRIVESHAFT & SLV U2-3S - Limited Stock $243.02

484 DSHAFT ASSY U2-3S - Limited Stock $602.07

494 LINER 7 3/8 W/HARDWARE $72.41
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497 INTAKE PAINTED X-LARGE $461.44

497.01 INTAKE PAINTED X-LARGE YAMAHA $461.44

497.04 INTAKE PAINTED X-LARGE MERCURY $461.44

498 SHIFT ROD ASSY U2,3 $65.26

499 SHIFT ROD ASSY U2L $66.99

502 BEARING 7305B-UA $72.42

502N BEARING NACHI 502 SUB - Limited Stock $85.37

504 BEARING 7205B-UA $59.25

506 SEAL INNER 0857 $5.66

507 SEAL OUTER 1317 REV B $5.08

511 TRUARC 5100-98SPP $0.92

512 TRUARC N5002-212ZDL $12.53

513 TRUARC N5002-250ZDL $12.82

517 SPIROLOX RR-150S $2.54

520 O RING 568-016 1/16X5/8X3/4 $0.69

521 O RING 568-011 1/16X5/16X7/16 $0.35

521.5 O RING 568-008 1/16X3/16X5/16 $0.35

522 O RING 568-012 $0.58

524 O RING 568-225 1/8X1 7/8X2 1/8 $0.92

525 O RING 568-228 1/8X2 1/4X2 1/2 $0.92

525.1 O RING 568-211 $0.92

526 O RING 568-135 $0.92

527 O RING 568-141 $0.92

528 O RING 568-112 $0.92

529 O RING 568-013 1/16X7/16X9/16 $0.92

530 O RING 568-014 1/16X1/2X5/8 $0.92

531 O RING 568-015 1/16X9/16X11/16 $0.92

532 O RING 568-018 1/16X3/4X7/8 $0.92

532.1 O RING 568-020 $0.92

533 NYLINER 4L4F 1/4 ID $0.92

534 NYLINER 5L7F 5/16 ID $6.11

535 NYLINER 6L11FK 3/8 ID X 11/16 $0.92
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536 NYLINER 4217A 1/2ID X .82 $0.92

537 NYLON CABLE CLAMP $0.92

539 1/4-28 THREAD HYDRAULIC ZIRC $0.92

542 SHIM MORSE A035777 $3.00

542.1 SHIM MODIFIED HONDA $2.54

543 CLAMP CHRYS 154317 $0.92

543.1 CABLE ANCHOR MORSE 36174 $16.17

544.1 BALL JOINT MORSE 031799-001 $15.36

545 TERM EYE MORSE 31980 $6.58

546 CLIP OMC 305736 $27.72

547 CABLE 4 FT MOR 33C SUPREME $65.60

547.1 CABLE 4 1/2 FT MOR 33C SUPREME $67.22

547.2 CABLE 5 FT MOR 33C SUPREME $68.95

549 CABLE 3 1/2 FT MOR 33C SUPREME $60.87

550 GREASE GUN 30195 $16.63

550.5 GREASE GUN 30-310 $30.61

551 KNOB 1 3/8 $4.85

552 GREASE 10 OZ TUBE NO.630-AA $10.74

552.5 GREASE 14 OZ CARTRIDGE 630-2 $14.44

552.7 GREASE 8 OZ TUBE NO.2-4-C $10.74

553 ROD END SPM-4 $16.40

553.1 BALL END #10X10-32 CABLE $9.70

553.2 BALL END 1/4X10-32 CABLE $10.40

555 CABLE 3 FT MOR 33C SUPREME $56.36

556 CABLE 6 FT MOR 33C SUPREME $70.92

557 SET SCR HOLLOW HD 10-32 X 1/4 $0.92

558 FIL HD SLOTTED 10-32 X 1 1/4 $0.92

558.1 PAN HD PHILLIPS 10-32 X 1 1/2 $0.92

558.2 BOLT HEX HD 10-32 X 3/4 $0.92

558.3 BOLT HEX HD 10-32 X 2 1/2 $1.04

558.4 PAN HD PHILLIPS 10-32 X 3/4 $0.92

558.5 PAN HD PHILLIPS 10-32 X 2 1/2 $0.92
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558.6 PAN HD PHILLIPS 10-32 X 2 $0.92

559 FIL HD SLOTTED 10-32 X 1 $0.92

559.1 FIL HD SLOTTED 10-32 X 1 PAT $0.92

559.2 FIL HD SLOT 10-32X 1 1/4 PATCH $0.92

561 FIL HD SLOTTED 10-24 X 5/8 $0.92

561.1 FIL HD SLOTTED 10-24 X 3/4 $0.92

562 PAN HD PHILLIPS 10-32 X 1/2 $0.92

562.1 PAN HD PHILLIPS 10-32 X 5/8 $0.92

563 FIL HD SLOTTED 1/4-28 X 3/8 $0.69

564 CAP SCR SOCKET HD 1/4-20X3/4 $0.92

564.1 CAP SCR SOCKET HD 1/4-20 X 1 $0.92

565 SET SCR HOLLOW HD 3/8-16 X 1/2 $0.92

565.1 SOC SET-CUP PT 10-32 X 1/4 $1.04

566 CAP SCR SOCKET HD 1/4-20X1 1/4 $0.92

567 BOLT HEX HD 1/4-28 X 1/2 $0.69

568 BOLT HEX HD 1/4-20 X 3/8 $0.92

569 BOLT HEX HD 3/8-16 X 2 $2.77

571 BOLT HEX HD 1/4-20 X 1/2 $0.92

572 BOLT HEX HD 1/4-20 X 5/8 $0.92

573 BOLT HEX HD 1/4-20 X 3/4 $0.92

574 BOLT HEX HD 1/4-20 X 3/4 PATCH $1.73

575 BOLT HEX HD 1/4-20 X 7/8 $0.92

576 BOLT HEX HD 1/4-20 X 1 $0.92

577 BOLT HEX HD 1/4-20 X 1 1/2 $0.92

578 BOLT HEX HD 1/4-20 X 1 3/4 $0.92

578.1 BOLT HEX HD 1/4-20 X 2 $0.92

579 BOLT HEX HD 1/4-20 X 2 1/8 $3.12

580 BOLT HEX HD 1/4-20 X 2 11/16 $4.27

581 BOLT HEX HD 1/4-20 X 2 3/4 $0.92

581.1 BOLT HEX HD 1/4-20 X 3 $3.35

582 BOLT HEX HD 1/4-20 X 2 3/4 FT $0.92

583 BOLT HEX HD 1/4-28 X 1 $0.92
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584 BOLT HEX HD 1/4-20 X 2 1/2 $0.92

585 BOLT HEX HD 1/4-20 X 1 1/4 $0.92

586 BOLT HEX HD 1/4-20 X 2 1/4 $0.92

587 FLAT HD 1/4-20 X 1 1/4 SLOTTED $0.92

587.1 FLAT HD 1/4-20 X 1 SLOTTED $0.92

587.2 FLAT HD PHILLIPS 1/4-20 X 3/4 $0.92

587.3 BOLT HEX HD M6-1.0 X 25MM $0.92

587.4 BOLT HEX HD M6-1.0 X 20MM $0.92

587.5 BOLT HEX HD M6-1.0 X 50MM $0.92

588 BOLT HEX HD M10-1.5 X 60MM $3.93

588.1 BOLT HEX HD M10-1.5 X 30MM $3.00

588.2 BOLT HEX HD M10-1.5 X 35MM $2.19

589 BOLT HEX HD M10-1.5 X 70MM $4.62

590 BOLT HEX HD M10-1.5 X 90MM $5.08

591 BOLT HEX HD M8-1.25 X 30MM $2.77

591.1 BOLT HEX HD M8-1.25 X 60MM $2.77

591.2 BOLT HEX HD M8-1.25 X 25MM $2.77

591.3 BOLT HEX HD M8-1.25 X 35MM $2.77

591.4 BOLT HEX HD M8-1.25 X 70MM $2.77

592 BOLT HEX HD M10-1.25 X 35MM $2.77

592.1 BOLT SOC HD M10-1.5 X 35MM $4.85

592.2 BOLT HEX HD M10-1.25 X 60MM $11.32

592.3 BOLT HEX HD M10-1.25 X 70MM $11.55

592.4 BOLT HEX HD M10-1.25 X 90MM $12.13

592.5 BOLT HEX HD M10-1.25 X 100MM $15.02

592.6 BOLT HEX HD M10-1.25 X 25MM $2.77

593 BOLT HEX HD M8-1.25 X 100MM $4.39

594 BOLT HEX HD 5/16-18 X 1/2 $0.92

595 BOLT HEX HD 5/16-18 X 2 $1.73

596 BOLT HEX HD 5/16-18 X 7/8 $0.92

597 BOLT HEX HD 5/16-18 X 1 1/4 $0.92

597.1 BOLT HEX HD 5/16-18 X 1 3/4 $0.92
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598 BOLT HEX HD 5/16-18 X 2 1/4 $1.73

599 BOLT HEX HD 5/16-18 X 2 3/4 $1.73

600 BOLT HEX HD 5/16-18 X 3 1/4 $1.96

600.1 BOLT HEX HD 5/16-18 X 3 1/2 $1.96

601 BOLT HEX HD 5/16-18 X 1 3/8 $1.73

602 BOLT HEX HD 5/16-18 X 1 $0.92

603 BOLT HEX HD 5/16-18 X 2 1/2 $1.73

604 BOLT HEX HD 5/16-18 X 4 $2.54

605 BOLT HEX HD 3/8-16 X 3 3/8 $2.89

606 BOLT HEX HD 3/8-16 X 1 1/4 $1.73

607 BOLT HEX HD 3/8-16 X 1 1/2 $1.73

608 BOLT HEX HD 3/8-16 X 2 1/4 $2.54

609 BOLT HEX HD 3/8-16 X 2 3/4 $2.54

609.1 BOLT HEX HD 3/8-16 X 2 7/8 $2.54

610 BOLT HEX HD 3/8-16 X 3 $2.54

611 BOLT HEX HD 3/8-16 X 3 1/4 $3.70

612 BOLT HEX HD 3/8-16 X 4 $2.54

613 BOLT HEX HD 3/8-16 X 3 1/2 $2.54

614.1 BOLT HEX HD 7/16-14 X 1 1/4 $1.96

614.2 BOLT HEX HD 1/2-13 X 2 1/2 $2.43

614.3 BOLT HEX HD 1/2-13 X 3 1/2 $2.54

615 DOWEL PIN 8 X 12MM $2.89

616 DOWEL PIN 6 X 16 MM $2.66

616.2 DOWEL PIN 6 X 10 MM $2.66

616.5 DOWEL PIN 4 X 8 MM $2.66

617 ROLL PIN 3/32 X 3/4 $0.92

618 ROLL PIN 1/8 X 3/4 SS $0.92

618.1 ROLL PIN 1/8 X 9/16 SS $0.46

618.2 ROLL PIN 1/8 X 7/16 SS $0.46

619 NYLOC 10-24 $0.92

620 NUT HEX 3/8-16 $0.92

621 NYLOC 10-32 $0.92
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621.1 NUT HEX 10-32 $0.92

621.5 NUT HEX 10-24 $0.92

622 NUT HEX 1/4-28 $0.92

623 NYLOC 1/4-20 $0.92

624 NYLOC 1/4-28 $0.92

625 NYLOC 5/16-18 $0.92

625.1 NUT HEX 5/16-18 $0.92

625.2 NYLOC M8 X 1.25 $0.92

626 NYLOC 7/16-20 $0.92

626.1 NYLOC 1/2-13 BRASS $1.85

627 NUT HEX 7/16-20 $0.92

628 NUT HEX 1/4-20 $0.92

628.1 NUT SQUARE 1/4-20 $0.92

629 BOLT HEX HD M6-1.0 X 16MM $2.54

630 DOWEL PIN 3/8 X 7/8 $3.70

631 DOWEL PIN 3/16 X 1/2 $0.92

632 WASHER M5 $0.92

632.1 EXTERNALLY TOOTHED LOCK WASHER $0.92

633 WASHER 1/4 X 1 $1.73

633.1 WASHER 1/2 X 1 1/4 $1.73

633.2 WASHER MODIFIED 633 $0.92

634 WASHER #5 FLAT $0.92

635 1/4 WASHER AN960C416 $0.92

636 WASHER SPRING LOCK M10 $0.92

637 WASHER SPRING LOCK #10 $0.92

637.1 WASHER .344ID X .688OD X .060 $0.92

638 WASHER SPRING LOCK 1/4 $0.92

639 HEX HD 10-32 X 3/4 $1.04

640 WASHER SPRING LOCK 5/16 $0.92

641 WASHER SPRING LOCK 3/8 $0.92

641.1 WASHER SPRING LOCK 7/16 $0.92

642 WASHER FIBER 9/16X1/32 RED $0.92



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

643 WASHER FIBER 1X1/32 BLACK $1.85

645 COTTER PIN 1/16 X 1/2 $0.92

646 COTTER PIN 3/32 X 1 1/4 $0.92

647 COTTER PIN 1/8 X 1 1/2 $0.92

648 COTTER PIN 1/8 X 1 3/4 $0.92

649 M5 HELICOIL - AEM $0.92

739 HARDWARE BAG EF $94.25

739.1 HARDWARE BAG AKM $39.62

739.2 HARDWARE BAG AKR $57.87

739.3 HARDWARE BAG AKC-43 $39.62

741.1 HARDWARE BAG AMC $39.62

741.2 HARDWARE BAG AM $57.87

744 HARDWARE BAG L60 $54.29

744.03 HARDWARE BAG L60 OMC $51.74

744.1 HARDWARE BAG L60L04 $54.29

748 HARDWARE BAG Q $49.20

749 HARDWARE BAG R,RP $53.13

749.1 HARDWARE BAG 60 DEG R3 $53.13

749.2 HARDWARE BAG R,RP TAPER LOCK $53.13

750 HARDWARE BAG S, SP $74.15

750.01 HARDWARE BAG S, SP TAPER LOCK $74.15

750.1 HARDWARE BAG SX, SPX $74.15

750.11 HARDWARE BAG SX, SPX TAPER LOC $74.15

751.1 HARDWARE BAG BM $83.39

752 HARDWARE BAG T50/65 $70.46

753 HARDWARE BAG T85 $63.76

754 HARDWARE BAG U4M $56.36

754.1 HARDWARE BAG U4-60 $56.36

755 HARDWARE BAG V $92.63

755.1 HARDWARE BAG AC $102.91

755.11 HARDWARE BAG AC TAPER LOCK $102.91

755.2 HARDWARE BAG AN-4M $107.18



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

755.4 HARDWARE BAG BA $92.63

755.5 HARDWARE BAG BB $57.87

755.6 HARDWARE BAG BC $57.17

755.7 HARDWARE BAG BD $56.36

755.8 HARDWARE BAG BE90 $107.18

755.9 HARDWARE BAG BE60 $107.18

756 HARDWARE BAG W $96.21

756.1 HARDWARE BAG AL $129.13

756.2 HARDWARE BAG AP - S70 $129.13

756.3 HARDWARE BAG AP $129.13

756.4 HARDWARE BAG AW $129.13

756.5 HARDWARE BAG AY $129.13

756.6 HARDWARE BAG BH $129.13

756.7 HARDWARE BAG BQ $85.35

758 HARDWARE BAG Y $118.50

758.1 HARDWARE BAG ZM $114.46

758.2 HARDWARE BAG AQ SHO $129.13

758.2-BU HARDWARE BAG BU SHO $129.13

758.3 HARDWARE BAG AA, AAP $129.13

758.301 HARDWARE BAG AQ $129.13

758.4 HARDWARE BAG ZR $114.46

758.5 HARDWARE BAG AJ $51.63

758.6 HARDWARE BAG Y100-4 $118.50

758.7 HARDWARE BAG AJ-43 $57.17

758.71 HARDWARE BAG AJ-43 YAM EFI $57.17

758.8 HARDWARE BAG AR $102.45

758.9 HARDWARE BAG AV $129.13

759 HARDWARE BAG AB $115.38

759.1 HARDWARE BAG ABL03 $115.38

759.3 HARDWARE BAG BI $84.32

759.4 HARDWARE BAG BP $102.45

759.6 HARDWARE BAG BR $102.45



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

766 HARDWARE BAG U4R $61.33

767 HARDWARE BAG AD $125.55

767.1 HARDWARE BAG AHR $121.39

767.2 HARDWARE BAG AHM $112.50

767.2-14 HARDWARE BAG AHC-14 $112.50

767.3 HARDWARE BAG AH GENERIC $121.39

767.4 HARDWARE BAG BT $115.00

768 HARDWARE BAG AE $109.26

768.1 HARDWARE BAG AE4M-30 $109.26

768.2 HARDWARE BAG AE4R-30 $109.26

769 HARDWARE BAG AF $115.38

769.03 HARDWARE BAG AF OMC $50.59

770 HARDWARE BAG AG $79.81

770.1 HARDWARE BAG AG TAPER LOCK $79.81

770.4 HARDWARE BAG BFC $79.81

770.5 HARDWARE BAG BF $79.81

771 HARDWARE BAG AI $115.38

771.1 HARDWARE BAG AN $106.49

772 HARDWARE BAG AFC $53.01

772.03 HARDWARE BAG AFC OMC $50.59

773 HARDWARE BAG BL $51.63

774.1 HARDWARE BAG BA-F25 $92.63

774.2 HARDWARE BAG BW $102.45

775 BRACKET CABLE L50C $15.48

776 PLUG HANDLE L50C $10.63

777 CABLE END BUSHING $2.43

778 SHIFT KIT MANUAL CABLE 3.5 FT $132.48

779 SHIFT KIT MANUAL CABLE 4 FT $138.83

781 NUT KEEPER FOLDED LARGE $4.43

782 TEE KEY MED 1/8 $4.28

784 ADAPTER PLATE V $117.23

786 PUMP ADAPTER V $63.99



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

787 LEVER V $19.87

789 BUSHING LEVER V $2.77

790 SPACER ROD END V $3.00

800 DRIVESHAFT & SLV VL $188.02

801 DSHAFT ASSY VL $539.08

803 SEAL/SNAP/O-RING KIT MEDIUM $54.98

804 BRG & SEAL BACKFIT 5205/7205 $154.54

805 NUT KEEPER FOLDED SMALL, MED $3.86

807.1 SHIFT ROD VS BENT $17.09

808 SHIFT ROD ASSY VL $152.81

808.1 SHIFT ROD VL BENT $17.67

809 TILT LATCH ROD VS ASSY $15.02

810 TILT LATCH ROD VL ASSY $15.36

811 WATER TUBE EXT W WITH O-RING $13.51

813 BEARING CARRIER SEALS V $175.32

819 DRIVESHAFT & SLV W $246.30

821 PIN GATE PIVOT 3/8 SMALL $4.16

822 PIN GATE PIVOT 3/8 MEDIUM $4.16

823 PIN GATE PIVOT 1/2 LARGE $5.08

830 THRUST WASHER LARGE $9.70

831 SPACER 7305 MILLED $8.66

832 THRUST WASHER SMALL MEDIUM $9.70

845 CLIP EXHAUST TUBE 1 3/8 $3.00

846 CLIP EXHAUST TUBE 1 $3.00

847 CLIP EXHAUST TUBE 3/4 $3.00

851 WATER TUBE EXT X W/ O-RING $11.90

853 INTAKE PAINTED 6 $383.41

853.01 INTAKE PAINTED 6 YAMAHA $383.41

853.04 INTAKE PAINTED 6 MERCURY $383.41

855 LINER 6 W/HARDWARE $66.96

860 PUMP ADAPTER U4 $70.46

867 DRIVESHAFT & SLV U4S $243.02



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

868 DSHAFT ASSY U4S $602.07

869 ADAPTER PLATE & TUBE #479 U4S $126.24

871 ADAPTER PLATE Y $187.69

873 PUMP ADAPTER Y $61.45

874 SHIFT ROD GUIDE Y $4.62

876 ADAPTER PLATE & TUBE #151 U4L $126.24

881 DRIVESHAFT & SLV U4L $243.02

882 DSHAFT ASSY U4L $602.07

884 SHIFT ROD U4S 19 3/4 $19.17

885 SHIFT ROD U4L 22 3/8 $17.44

886 SPACER 5/16ID X 1/2 $4.27

888 SHIFT ROD ASSY U4 $65.26

889 SHIFT ROD ASSY U4L $66.99

891 SHIFT ROD ASSY L50,U2-3L $66.99

895 DRIVESHAFT & SLV J LONG - Limited Stock $243.02

904 ADAPTER PLATE Z $187.69

906 PUMP ADAPTER Z $62.72

910 DRIVESHAFT & SLV ZS W/1275 KEY $243.02

911 DSHAFT ASSY ZS W/1275 KEY $602.07

912 BEARING CARRIER SEALS U4 $183.26

914 DRIVESHAFT & SLV ZL W/1275 KEY $243.02

915 DSHAFT ASSY ZL W/1275 KEY $602.07

917 BEARING CARRIER SEALS Z $183.26

920 DRIVESHAFT & SLV Y70 $246.30

921 DSHAFT ASSY Y70 - 1/4 $620.87

921.1 DSHAFT ASSY Y70 - 5/16 $620.87

922 SHIFT MOUNTING BRKT GATE $23.45

923 SHIFT STOP GATE NEUTRAL $12.59

924 SHIFT HANDLE GATE $15.59

925 GATE SHIFT ASSY $115.96

926 SHIFT PIVOT GATE NEUTRAL $11.09

927 SHIFT GATE CABLE PIVOT $5.78



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

928 SPONGE COLLAR Z SHIFT GUIDE $3.70

930 DRIVESHAFT & SLV GDL $299.70

931 DSHAFT ASSY GDL - 1/4 $777.81

931.1 DSHAFT ASSY GDL - 5/16 $777.81

936 ADAPTER PLATE AA $187.69

938 PUMP ADAPTER AA $64.56

939 SHIFT FORWARD LOCK GATE $9.59

943 SHIFT ROD GUIDE AA $5.08

946 IMPELLER PARTS KIT LARGE ROUND KEY $30.25

946.1 IMPELLER PARTS KIT LARGE SQUARE KEY $30.25

947 IMPELLER PARTS KIT MEDIUM ROUND KEY $27.15

947.1 IMPELLER PARTS KIT MEDIUM SQUARE KEY $28.24

948 IMPELLER 7 3/8D 136, 1706(2) $350.10

951 DRIVESHAFT & SLV AA, AW $299.70

952 DSHAFT ASSY AA - 1/4 $777.81

952.1 DSHAFT ASSY AA, AW - 5/16 $777.81

955 DRIVESHAFT & SLV WD $299.70

956 DSHAFT ASSY WD - 1/4 $777.81

956.1 DSHAFT ASSY WD - 5/16 $777.81

958 DRIVESHAFT & SLV XD - Limited Stock $299.70

959 DSHAFT ASSY XD - 1/4 - Limited Stock $777.81

959.1 DSHAFT ASSY XD - 5/16 - Limited Stock $777.81

961 DRIVESHAFT & SLV MD73 $299.70

962 DSHAFT ASSY MD73 - 1/4 $777.81

962.1 DSHAFT ASSY MD73 - 5/16 $777.81

964 DRIVESHAFT & SLV TD85 $299.70

965 DSHAFT ASSY TD85 - 1/4 $777.81

965.1 DSHAFT ASSY TD85 - 5/16 $777.81

967 DRIVESHAFT & SLV YD90 $299.70

968 DSHAFT ASSY YD90 - 1/4 $777.81

968.1 DSHAFT ASSY YD90 - 5/16 $777.81

969 SHIFT CABLE ASSY 3 FT $167.59



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

970 SHIFT CABLE ASSY 3.5 FT $175.21

975 LUBE HOSE ASSY $23.91

982 ADAPTER PLATE AB $195.77

984 PUMP ADAPTER AB,AF $62.25

987 DRIVESHAFT & SLV ABS $243.02

988 DSHAFT ASSY ABS $602.07

991 DRIVESHAFT & SLV ABL $243.02

992 DSHAFT ASSY ABL $602.07

994 BEARING CARRIER SEALS AB $183.26

996 DRIVESHAFT & SLV T5-65S $246.30

997 DSHAFT ASSY T5-65S - 1/4 $620.87

997.1 DSHAFT ASSY T5-65S - 5/16 $620.87

999 DRIVESHAFT & SLV T5-65L $246.30

1000 DSHAFT ASSY T5-65L - 1/4 $620.87

1000.1 DSHAFT ASSY T5-65L - 5/16 $620.87

1002 DRIVESHAFT & SLV W6D $299.70

1003 DSHAFT ASSY W6D - 1/4 $777.81

1003.1 DSHAFT ASSY W6D - 5/16 $777.81

1007.24 RECOUP GATE AC MERCURY CAM $1,187.58

1007.24C RECOUP GATE AC MER OLD $1,187.58

1009 PUMP ADAPTER AC,AN $61.45

1013 TILT ARM ASSY AC $56.83

1016 DRIVESHAFT & SLV AC $299.70

1017 DSHAFT ASSY AC - 1/4 $777.81

1017.1 DSHAFT ASSY AC - 5/16 $777.81

1018 CAM SPACER AC $3.35

1022 BOLT HEX HD 3/8-16 X 1/2 $2.89

1022.5 BOLT HEX HD 3/8-16 X 3/8 $2.89

1023 WASHER FIBER 3/8 $1.04

1024 BOLT HEX HD M8-1.25 X 12 $2.89

1025 WASHER FIBER M8 $1.04

1034 SHIFT CAM LARGE $17.56



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1035 SHIFT CAM MEDIUM $17.56

1036 CAM ECCENTRIC DRILLED $5.20

1037 BUSHING CAM $1.96

1038 WASHER CAM $1.96

1039 SHIM - CAM $0.35

1040 CAM ROLLER $3.35

1041 BUSHING ROLLER $0.92

1042 ROLLER ASSY $6.93

1043 SHAFT ROLLER $8.20

1064.5 FLUSHING FITTING 3/8" $50.00

1065 FLUSHING FITTING YAMAHA $23.10

1070 GREASE GUN KIT $22.75

1071 GREASE GUN KIT MERCURY 2-4-C $30.49

1081 BRACKET TILT LATCH ROD $12.82

1108 ROD TILT LATCH ASSY AC $25.64

1120 DRIVESHAFT & SLV L60L-89 $246.30

1120.1 DRIVESHAFT & SLV L60S-89 $246.30

1121 DSHAFT ASSY L60L-89 - 1/4 $620.87

1121.1 DSHAFT ASSY L60L-89 - 5/16 $620.87

1121.11 DSHAFT ASSY L60S-89 - 5/16 $620.87

1124 GASKET WATER PUMP S - Limited Stock $2.77

1126 PUMP ADAPTER AD $68.49

1127 GASKET WATER PUMP AD $4.16

1129 ADAPTER PLATE AD $187.69

1132 DRIVESHAFT & SLV AD90 $299.70

1133 DSHAFT ASSY AD90 - 1/4 $777.81

1133.1 DSHAFT ASSY AD90 - 5/16 $777.81

1138 PUMP ADAPTER AE $64.45

1139 GASKET WATER PUMP AE $4.52

1141 ADAPTER PLATE AE $117.23

1144 DRIVESHAFT & SLV AE $188.02

1145 DSHAFT ASSY AE $539.08



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1149 GATE ARM AE $12.94

1150 SHIFT LEVER AE $19.40

1152 ADAPTER PLATE AF $187.69

1155 DRIVESHAFT & SLV AFS $243.02

1156 DSHAFT ASSY AFS $602.07

1159 DRIVESHAFT & SLV AFL $243.02

1160 DSHAFT ASSY AFL $602.07

1164 SPRING-ROD END $1.85

1166 BEARING CARRIER SEALS AE $175.32

1168 BEARING CARRIER SEALS AF $183.26

1169 GATE BUMPER $2.54

1170 SPRING GATE BUMPER $0.92

1172 GATE PAINTED LARGE 1/2 CAM $129.54

1172.01 GATE PAINTED LARGE 1/2 CAM YAM $129.54

1172.04 GATE PAINTED LARGE MERCURY CAM $129.54

1172.05 GATE PAINTED LARGE 1/2 CAM HON $129.54

1173 GATE ASSY LARGE CAM $167.24

1173.01 GATE ASSY LARGE YAMAHA CAM $167.24

1173.04 GATE ASSY LARGE MERCURY CAM $167.24

1173.04AGM GATE ASSY LARGE MERCURY METRIC $167.24

1173.05 GATE ASSY LARGE HON CAM $167.24

1175 GATE PAINTED MED 3/8 CAM $118.23

1175.01 GATE PAINTED MED 3/8 CAM YAM $118.23

1175.04 GATE PAINTED MED 3/8 CAM MER $118.23

1175.05 GATE PAINTED MED 3/8 HON CAM $118.23

1175.1 GATE PAINTED EF 3/8 CAM $118.23

1175.14 GATE PAINTED EF 3/8 CAM MER $118.23

1176 GATE ASSY MED CAM $156.52

1176.01 GATE ASSY MED YAMAHA CAM $156.52

1176.04 GATE ASSY MED MERCURY CAM $156.52

1176.05 GATE ASSY MED HONDA CAM $156.52

1176.1 GATE ASSY MED EF CAM $156.52



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1177 SPRING GATE PIVOT 3/8 $1.85

1178 SPRING GATE PIVOT 1/2 $1.85

1181 INTAKE FIN LARGE LH $28.00

1182 INTAKE FIN LARGE RH $28.00

1183 INTAKE FIN MED LH $27.00

1184 INTAKE FIN MED RH $27.00

1185 INTAKE FIN KIT MED $76.00

1186 INTAKE FIN KIT LARGE $80.39

1187 GRILL ROD FIN MED $13.00

1188 GRILL ROD FIN LARGE $13.00

1190 TRANSOM ANGLE-LH $2.77

1191 TRANSOM ANGLE-RH $2.77

1192 SPLASH BRACKET LH $2.77

1193 SPLASH BRACKET RH $2.77

1194 SPLASH PLATE $2.77

1195 SPLASH FLAP $2.77

1197 TRANSOM - MASONITE $2.77

1199 PIVOT - CABLE END $3.00

1200 SHIFT ROD ASSY AE $63.76

1203 DRIVESHAFT & SLV RX $299.70

1204 DSHAFT ASSY RX - 1/4 $777.81

1204.1 DSHAFT ASSY RX - 5/16 $777.81

1207 DRIVESHAFT & SLV AAX $299.70

1208 DSHAFT ASSY AAX - 1/4 $777.81

1208.1 DSHAFT ASSY AAX - 5/16 $777.81

1211 DRIVESHAFT & SLV SX $299.70

1212 DSHAFT ASSY SX - 1/4 $777.81

1212.1 DSHAFT ASSY SX - 5/16 $777.81

1213 SHIFT ROD ZSM 18 7/8 $14.44

1214 SHIFT LEVER ZM $14.44

1215 SHIFT ROD ASSY ZSM $68.38

1217 SHIFT ROD ASSY ZLM $70.22



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1220 DRIVESHAFT & SLV R6 60 DEG $299.70

1221 DSHAFT ASSY R6-60DEG - 1/4 $777.81

1221.1 DSHAFT ASSY R6-60DEG - 5/16 $777.81

1222 CAM GATE BACKFIT MED, NOT E,F $194.23

1222.01 CAM GATE BACKFIT MED YAM $194.23

1222.04 CAM GATE BACKFIT MED MER $194.23

1222.05 CAM GATE BACKFIT MED HON $194.23

1222.1 CAM GATE BACKFIT E,F $194.23

1222.2 CAM GATE BACKFIT SMALL $190.52

1222.21 CAM GATE BACKFIT SMALL YAM $190.52

1222.24 CAM GATE BACKFIT SMALL MER $190.52

1222NG CAM GATE BACKFIT MEDIUM NO GATE $73.00

1222.2NG CAM GATE BACKFIT SMALL NO GATE $74.97

1223 CAM GATE BACKFIT LARGE $205.29

1223.01 CAM GATE BACKFIT LARGE YAM $205.29

1223.04 CAM GATE BACKFIT LARGE MER $205.29

1223.05 CAM GATE BACKFIT LARGE HON $205.29

1223NG CAM GATE BACKFIT LARGE NO GATE $73.35

1226.24 RECOUP GATE AG MERCURY CAM $1,192.38

1226.24D RECOUP GATE AG MER CAM OLD $1,192.38

1229 DRIVESHAFT & SLV AG LONG $246.30

1230 DSHAFT ASSY AGL - 1/4 $620.87

1230.1 DSHAFT ASSY AGL - 5/16 $620.87

1231 SHIFT ROD PILOT AG $3.93

1233 SHIFT LEVER Q CAM $14.44

1234 SHIFT ROD QS CAM 16 1/8 $14.44

1235 SHIFT ROD ASSY QS CAM $68.38

1235.03 SHIFT ROD ASSY QS OMC CAM $65.14

1236 SHIFT ROD QL CAM $23.22

1237 SHIFT ROD ASSY QL CAM $70.22

1238 SPACER - INTAKE FIN $2.55

1241 DRIVESHAFT & SLV R92 $299.70



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1242 DSHAFT ASSY R92 - 1/4 $777.81

1242.1 DSHAFT ASSY R92 - 5/16 $777.81

1246 DRIVESHAFT & SLV AG SHORT $246.30

1247 DSHAFT ASSY AGS - 1/4 $620.87

1247.1 DSHAFT ASSY AGS - 5/16 $620.87

1249 DRIVESHAFT & SLV AGF 70 $246.30

1250 DSHAFT ASSY AGF 70 - 1/4 $620.87

1250.1 DSHAFT ASSY AGF 70 - 5/16 $620.87

1251 SLEEVE V ADAPTER PLATE $2.54

1252 SHIFT LEVER Z30 $13.51

1255 DRIVESHAFT & SLV Z30S+1275 KEY $243.02

1256 DSHAFT ASSY Z30S +1275 KEY $602.07

1257 SHIFT LEVER U4 CAM $17.21

1258 CABLE ANCHOR PORT SIDE $10.63

1259 BLOCK AGC $31.42

1260 SLEEVE-BLOCK AGC $4.62

1261 SHIFT CABLE ASSY Z30SM $102.68

1262 SHIFT CABLE ASSY Z30LM $96.33

1263 SHIFT CABLE ASSY AGS 3 FT $132.83

1264 SHIFT CABLE ASSY AGL 3.5 FT $137.45

1265 SHIFT ROD GUIDE AC $4.62

1269 DRIVESHAFT & SLV R6X 60 DEG $299.70

1270 DSHAFT ASSY R6X 60 DEG - 1/4 $777.81

1270.1 DSHAFT ASSY R6X 60 DEG - 5/16 $777.81

1273 DRIVESHAFT & SLV R92X $299.70

1274 DSHAFT ASSY R92X - 1/4 $777.81

1274.1 DSHAFT ASSY R92X - 5/16 $777.81

1275 KEY, TEE WATER PUMP $3.35

1277 DRIVESHAFT & SLV AF93S $243.02

1277.1 DRIVESHAFT & SLV AF93S - 1/2IN $243.02

1278 DSHAFT ASSY AF93S $602.07

1278.1 DSHAFT ASSY AF93S - 1/2IN $602.07



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1280 DRIVESHAFT & SLV AF93L $243.02

1280.1 DRIVESHAFT & SLV AFL93/ABL95 $243.02

1281 DSHAFT ASSY AF93L $602.07

1281.1 DSHAFT ASSY AFL93/ABL95 $602.07

1282 SHIFT ROD ASSY US CAM $71.03

1283 SHIFT ROD ASSY UL CAM $72.77

1284 SPRING, T BAR HANDLE $3.00

1285 GUIDE-T BAR HANDLE $4.27

1288 DRIVESHAFT & SLV AHS W/1275KEY $243.02

1289 DSHAFT ASSY AHS W/1275 KEY $602.07

1290 ADAPTER PLATE AH $136.06

1291 PUMP ADAPTER AH TOHATSU $62.72

1292 SHIFT LEVER AH $14.44

1293 SPRING-AH $3.00

1294 SHIFT ROD AHM 18 1/4 $15.48

1295 SHIFT ROD ASSY AHS $71.03

1299 RECOUP GATE AH CAM $924.76

1300 STUD - INTAKE S M $1.85

1303 DRIVESHAFT & SLV AI SHORT $243.02

1304 DSHAFT ASSY AI SHORT $602.07

1305 ADAPTER PLATE AI $129.36

1306 PUMP ADAPTER AI $59.60

1310.05 RECOUP GATE AI HONDA $879.57

1311 SHIFT LEVER HONDA $8.78

1313 BEARING CARRIER SEALS AH $183.26

1315 BEARING CARRIER SEALS AI $183.26

1316 CABLE BLOCK Z Y TILLER $62.72

1317 SHIFT CABLE ASSY Z Y TILLER $154.54

1318 NEUT.  CABLE ASSY AIR,AN,AP-S $103.49

1319 STUD - INTAKE LARGE $1.96

1322 DRIVESHAFT & SLV Z30L+1275 KEY $243.02

1323 DSHAFT ASSY Z30L W/1275KEY $620.87



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1326 INTAKE PAINTED MED FLANGED $386.51

1326.01 INTAKE PAINTED MED FLG YAM $386.51

1326.04 INTAKE PAINTED MED FLG MER $386.51

1326.05 INTAKE PAINTED MED FLG HON $386.51

1329 STUDS 6 1/8 INTAKE BACKFIT $15.82

1332 INTAKE PAINTED 7 3/8 FLANGED $461.44

1332.01 INTAKE PAINTED 7 3/8 FLG YAM $461.44

1332.04 INTAKE PAINTED 7 3/8 FLG MER $461.44

1332.05 INTAKE PAINTED 7 3/8 FLG HON $461.44

1333 INTAKE ASSY 7 3/8 FLANGED $589.99

1333.01 INTAKE ASSY 7 3/8 FLANGED YAM $589.99

1333.04 INTAKE ASSY 7 3/8 FLANGED MER $589.99

1333.05 INTAKE ASSY 7 3/8 FLANGED HON $589.99

1335 STUDS 7 3/8 INTAKE BACKFIT $17.44

1336 SHIFT LEVER V $13.40

1337 SPACER-V SIDE SHIFT $3.00

1339 DRIVESHAFT & SLV AD70 $246.30

1340 DSHAFT ASSY AD70 - 1/4 $620.87

1340.1 DSHAFT ASSY AD70 - 5/16 $620.87

1341 SHIFT LEVER AD70 $11.55

1342 SHIFT CABLE ASSY ADC70 $108.69

1345 DRIVESHAFT & SLV AHL W/1275KEY $243.02

1346 DSHAFT ASSY AHL W/1275 KEY $602.07

1347 TILT LATCH VS ASSY SIDE SHIFT $10.40

1347.1 TILT LATCH VL ASSY SIDE SHIFT $10.40

1348 SHIFT ROD ASSY V SIDE SHIFT $46.20

1348.1 SHIFT ROD ASSY VSS LONG $46.20

1349 SHIFT ROD VSS 17 5/8 $15.48

1349.1 SHIFT ROD VSS LONG 21 3/4 $15.48

1353 SHIFT ROD ASSY AHL $67.68

1355 GATE PAINTED SMALL CAM $114.06

1355.01 GATE PAINTED SMALL CAM YAMAHA $114.06



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1355.04 GATE PAINTED SMALL CAM MERCURY $114.06

1356 GATE ASSY SMALL CAM $152.23

1356.01 GATE ASSY SMALL YAM $152.23

1356.02 GATE ASSY SMALL MARINER $152.23

1356.04 GATE ASSY SMALL MERCURY $152.23

1356.04AEM GATE ASSY AEM MER $152.23

1356.04AEM NGGATE ASSY AEM MER NO GATE $37.42

1356NG GATE ASSY SMALL CAM NO GATE $37.42

1357 SHIFT LEVER AE CAM $14.44

1360 DRIVESHAFT & SLV AI LONG $243.02

1361 DSHAFT ASSY AI LONG $602.07

1363 DRIVESHAFT & SLV V SIDE SHIFT $188.02

1364 DSHAFT ASSY V SIDE SHIFT $539.08

1366 ADAPTER PLATE AJ / BL $187.69

1370 RECOUP GATE AJ CAM $924.76

1370.01 RECOUP GATE AJ CAM YAMAHA $924.76

1371 ROD END-BENT $4.27

1372 MERCURY HANDLE MODIFIED $7.51

1375 DRIVESHAFT & SLV AJS W/1275KEY $243.02

1376 DSHAFT ASSY AJS W/1275 KEY $602.07

1377 WATER TUBE EXT AJ W/ O-RING $7.97

1378 SHIFT ROD GUIDE AJ $5.08

1380 BEARING CARRIER SEALS AJ/BL $183.26

1382 SHIFT CABLE ASSY AJSM 4 FT $82.93

1383 SHIFT CABLE ASSY AJLM 4 1/2 FT $84.66

1384 ADAPTER PLATE AE40 $117.23

1385 SHIFT ROD ASSY AE CAM $71.03

1388 DRIVESHAFT & SLV AE40 $188.02

1389 DSHAFT ASSY AE40 $539.08

1390 ADAPTER PLATE AK $136.06

1391 SHIFT ROD GUIDE AK, BF $5.43

1392 WATER TUBE EXT AK, BF $5.78



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1396.04 RECOUP GATE AK MERCURY CAM $924.76

1399 DRIVESHAFT & SLV AKS $243.02

1400 DSHAFT ASSY AKS $602.07

1402 BEARING CARRIER SEALS AK $183.26

1405 SHIFT LEVER AK $14.44

1408 DRIVESHAFT & SLV AKL $243.02

1409 DSHAFT ASSY AKL $602.07

1410 SHIFT CABLE ASSY AKC SHORT $102.68

1411 SHIFT CABLE ASSY AKC LONG $105.91

1412 INTAKE FIN SMALL LH $26.00

1413 INTAKE FIN SMALL RH $26.00

1414 ADAPTER PLATE AL $188.03

1419 RECOUP GATE AL CAM $1,201.94

1420 GRILL ROD FIN SMALL $13.00

1423 DRIVESHAFT & SLV AE40L $188.02

1424 DSHAFT ASSY AE40L $539.08

1425 PUMP ADAPTER AL $64.56

1428 DRIVESHAFT & SLV AL $299.70

1429 DSHAFT ASSY AL - 1/4 $777.81

1429.1 DSHAFT ASSY AL - 5/16 $777.81

1431 LINER 7 3/8 FLANGED $82.17

1435 DRIVESHAFT & SLV AJL W/1275KEY $243.02

1436 DSHAFT ASSY AJL W/1275 KEY $602.07

1440 DRIVESHAFT & SLV XDX $299.70

1441 DSHAFT ASSY XDX - 1/4 - Limited Stock $777.81

1441.1 DSHAFT ASSY XDX - 5/16 - Limited Stock $777.81

1444 DRIVESHAFT & SLV AJL-44 14T $243.02

1445 DSHAFT ASSY AJL-44 14T $602.07

1446 INTAKE MED FLG NO LINER $427.90

1446.01 INTAKE MED FLG NO LINER YAM $427.90

1446.04 INTAKE MED FLG NO LINER MER $427.90

1446.05 INTAKE MED FLG NO LINER HON $427.90



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1447 INTAKE ASSY 6 1/8 FLANGED $469.23

1447.01 INTAKE ASSY 6 1/8 FLANGED YAM $469.23

1447.04 INTAKE ASSY 6 1/8 FLANGED MER $469.23

1447.05 INTAKE ASSY 6 1/8 FLANGED HON $469.23

1448 INTAKE ASSY 5 7/8 FLANGED $469.23

1448.01 INTAKE ASSY 5 7/8 FLANGED YAM $469.23

1448.04 INTAKE ASSY 5 7/8 FLANGED MER $469.23

1448.05 INTAKE ASSY 5 7/8 FLANGED HON $469.23

1450 DRIVESHAFT & SLV AN $299.70

1451 DSHAFT ASSY AN - 1/4 $777.81

1451.1 DSHAFT ASSY AN - 5/16 $777.81

1453 ADAPTER PLATE AM $136.06

1457 RECOUP GATE AM CAM $924.76

1460 DRIVESHAFT & SLV AM SHORT $243.02

1461 DSHAFT ASSY AM SHORT $602.07

1472 BEARING CARRIER SEALS AM, BI $183.26

1473 SHIFT ARM AM $9.24

1474 SHAFT - HANDLE AM $14.44

1475 PIN - SHIFT ROD AM $7.62

1476 WATER TUBE EXT AM W/O-RING $9.24

1477 SHAFT SHIELD EXT AM W/O-RING $11.67

1478 SHIFT ROD HOLDER TOOL AM $57.87

1479 SHIFT CABLE ASSY SHORT AM $102.68

1480 SHIFT CABLE ASSY LONG AM $105.91

1483 DRIVESHAFT & SLV AM LONG $243.02

1484 DSHAFT ASSY AM LONG $602.07

1485 WEDGE STUD AN $7.28

1486 WEDGE AC, AG, AN, BE $18.83

1486.1 WEDGE BLANK AN $11.20

1490.04 RECOUP GATE AN-4M CAM $1,187.58

1490.05 RECOUP GATE AN CAM HONDA $1,187.58

1491 SHIFT ROD ASSY AE40L CAM $73.00



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1494 DRIVESHAFT & SLV AKL-44 $243.02

1495 DSHAFT ASSY AKL-44 $602.07

1496 GASKET WATER PUMP AK, BF $2.54

1497 GATE BUMPER - LONG $2.54

1498 EXHAUST TUBE CLIP KIT $8.20

1499 BRACKET CABLE SUPT $19.75

1499.5 BRACKET CABLE SUPT R3 BENT $19.75

1502 INTAKE 7 3/8 FLG NO LINER $516.44

1502.01 INTAKE 7 3/8 FLG YAM NO LINER $516.44

1502.04 INTAKE 7 3/8 FLG MER NO LINER $516.44

1502.05 INTAKE 7 3/8 FLG HON NO LINER $516.44

1506 DRIVESHAFT & SLV Y/E48 $246.30

1507.1 DSHAFT ASSY Y/E48 - 5/16 $620.87

1521 LINER 6 1/8 FLANGED $70.34

1525 TRANSOM BRACKET-LEFT HAND 20 $53.36

1526 TRANSOM BRACKET-RIGHT HAND 20 $53.36

1527 MOTOR BRACKET-LEFT HAND $74.61

1528 MOTOR BRACKET-RIGHT HAND $74.61

1529 SPLASH PLATE - PROPELLER $22.87

1530 TIE ROD $16.75

1531 SPACER TUBE $12.36

1533 TRANSOM POSITION ROD $6.58

1534 SPACER 7305 $7.51

1535 SPACER 7205 $7.16

1536 BACKUP WASHER MED/SMALL $5.08

1537 ADAPTER PLATE AP $188.03

1541.02 RECOUP GATE AP CAM BLACK $1,192.38

1542 PUMP ADAPTER AP $64.56

1545 DRIVESHAFT & SLV AP $299.70

1546.1 DSHAFT ASSY AP - 5/16 $777.81

1547 NEUT.  CABLE ASSY BI, ABL03 $120.24

1547.5 NEUT.  CABLE ASSY R3 $120.24



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1548 SHIFT HANDLE MOD VSS $40.89

1549 WATER PUMP KIT AN 130 - Limited Stock $109.15

1555 SPLASH BRKT - RIGHT HAND $24.26

1556 SPLASH BRKT - LEFT HAND $24.26

1557 SPLASH PLATE $35.23

1558 SPLASH FLAP $27.60

1562 DRIVESHAFT & SLV Y100-4 $299.70

1563.1 DSHAFT ASSY Y100-4 - 5/16 $777.81

1564 OMC CABLE ADAPTER 301729 $34.65

1565 ADHESIVE FOAM STRIP $1.96

1566 SHIFT CABLE ASSY Y100-4 $87.66

1566.1 SHIFT CABLE ASSY AJS-43 $92.40

1566.2 SHIFT CABLE ASSY AJL-43 $94.02

1566.3 NEUTRAL CABLE ASSY AA115-4 $82.58

1566.4 NEUTRAL CABLE ASSY AJSMT-43 $79.23

1566.5 NEUTRAL CABLE ASSY YAM 25" $82.59

1567 BOLT HEX HD 10-32 X 3/4 MOD $3.93

1568 SHIM WASHER LARGE Y100-4 $2.43

1569 SHIM WASHER SMALL Y100-4 $1.96

1570 TRANSOM BRACKET $672.00

1571 RUBBER CAP - 1/4 ROD $0.92

1580 DRIVESHAFT & SLV U4S-4 STROKE $243.02

1581 DSHAFT ASSY U4S-4 $602.07

1584 DRIVESHAFT & SLV U4L-4 STROKE $243.02

1585 DSHAFT ASSY U4L-4 $602.07

1588 DRIVESHAFT & SLV AK-43 $243.02

1589 DSHAFT ASSY AK-43 $602.07

1591 SHIFT LEVER U4-4 FORMED $13.05

1592 SHIFT CABLE ASSY U4-4 TILLER $123.59

1594 LEVER MOUNT ASSY U4-4 $21.83

1597 DRIVESHAFT & SLV AKL-43 $243.02

1598 DSHAFT ASSY AKL-43 $602.07



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1602.01 INTAKE PAINTED 7 5/8 FLG YAM $499.00

1602.04 INTAKE PAINTED 7 5/8 FLG MER $499.00

1602.05 INTAKE PAINTED 7 5/8 FLG HON $499.00

1603.01 INTAKE ASSY 7 5/8 FLANGED YAM $669.09

1603.04 INTAKE ASSY 7 5/8 FLANGED MER $669.09

1603.05 INTAKE ASSY 7 5/8 FLANGED HON $669.09

1605 LINER 7 5/8 FLANGED $92.78

1610 RECOUP GATE AQ CAM YAMAHA $1,232.62

1610.04 RECOUP GATE AQ CAM MERCURY $1,232.62

1610.1 RECOUP GATE AQ SHO $1,232.62

1611 ADAPTER PLATE AQ, AW $214.25

1614 DRIVESHAFT & SLV AQ $299.70

1615.1 DSHAFT ASSY AQ - 5/16 $777.81

1618 DRIVESHAFT & SLV AN-4M $299.70

1619.1 DSHAFT ASSY AN-4M 5/16 $777.81

1620 WEDGE STUD AN-4M $7.28

1621 SHIFT ROD GUIDE AN-4M $4.62

1621.1 SHIFT ROD GUIDE AN-4M $4.62

1622 GRILL BAR X-LARGE $5.34

1626 RECOUP GATE AR / BP CAM MER $1,232.62

1627 ADAPTER PLATE AR $214.25

1630 DRIVESHAFT & SLV AR $299.70

1631.1 DSHAFT ASSY AR - 5/16 $777.81

1632 SHIFT ROD GUIDE AR $4.62

1634 WATER TUBE EXT AR W/O-RING $14.90

1635 ANODE PAD - SMALL, MED, LRG $5.09

1643 DRIVESHAFT & SLV AJS-43 W/1275 $243.02

1644 DSHAFT ASSY AJS-43 W/1275 KEY $602.07

1647 DRIVESHAFT & SLV AJL-43 W/1275 $243.02

1648 DSHAFT ASSY AJL-43 W/1275 KEY $602.07

1649 SPACER-WATER TUBE AJ-43 $3.12

1650 CUSHION-SHIFT ROD GUIDE AJ-43 $2.54



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1651 SHIFT ROD GUIDE AJ-43 $7.97

1655 DRIVESHAFT & SLV AA115-4 $299.70

1656.1 DSHAFT ASSY AA115-4 - 5/16 $777.81

1657 SHIFT LEVER AKC-43 $16.63

1658 SPACER SHIFT LEVER AKC-43 $8.09

1659 SHIFT CABLE ASSY AKC-43 SHORT $102.68

1660 SHIFT CABLE ASSY AKC-43 LONG $105.91

1661 SHIFT ROD GUIDE AN, AY $4.27

1664 DRIVESHAFT & SLV ARX $299.70

1665.1 DSHAFT ASSY ARX - 5/16 $777.81

1666 OFFSET PLATE AR $10.28

1666.1 OFFSET PLATE AQ SHO BENT $10.28

1667 GRILL ROD $4.49

1675 DRIVESHAFT & SLV Y/E48 S $246.30

1676.1 DSHAFT ASSY Y/E48S - 5/16 $620.87

1678 LINER 5 7/8 FLANGED $70.34

1691 RECOUP GATE SP MER - Limited Stock $1,232.62

1693 ANODE KIT $8.37

1695 DRIVESHAFT & SLV AJL-44 16T/BL $243.02

1696 DSHAFT ASSY AJL-44 16T/BL-1275 $602.07

1700 RECOUP GATE AAP YAM $1,232.62

1701.01 INTAKE 7 5/8 FLG YAM NO LINER $581.90

1701.04 INTAKE 7 5/8 FLG MER NO LINER $581.90

1701.05 INTAKE 7 5/8 FLG HON NO LINER $581.90

1705 T-KEY 1/2 ROUND SMALL, MED $4.85

1706 T-KEY 1/2 ROUND LARGE $5.78

1711 DRIVESHAFT & SLV AGL-44 $246.30

1712.1 DSHAFT ASSY AGL-44 - 5/16 $620.87

1715 DRIVESHAFT & SLV ACL-44 $299.70

1716.1 DSHAFT ASSY ACL-44 - 5/16 $777.81

1717 SHIFT CABLE ASSY AP-S70 TILLER $125.09

1718 TORSIONAL DAMPER KIT 5/8 $11.55



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1719 TORSIONAL DAMPER KIT 3/4 $14.77

1721 IMPELLER 7 5/8 SS 136, 1706(2) $568.37

1722 STUD-FRONT 25 IN S, SP $9.70

1723 INTAKE FIN 7 5/8 LH $29.00

1724 INTAKE FIN 7 5/8 RH $29.00

1725 GRILL ROD FIN 7 5/8 $13.00

1726 INTAKE FIN KIT 7 5/8 $84.78

1729 DRIVESHAFT & SLV AQX $299.70

1730.1 DSHAFT ASSY AQX - 5/16 $777.81

1732 DRIVESHAFT & SLV ANX $299.70

1733.1 DSHAFT ASSY ANX - 5/16 $777.81

1735 IMPELLER 7 5/8 SS CB 136, 1706 $568.37

1737 IMPELLER 6 1/8 SS 36.1, 1705 $507.95

1738 IMPELLER 7 3/8 V6 SS 136, 1706 $568.37

1739 IMPELLER 73/8 V6SS CB 136 1706 $568.37

1744.05 RECOUP GATE AV CAM HONDA $1,232.62

1745 ADAPTER PLATE AV $214.25

1748 DRIVESHAFT & SLV AV $299.70

1749.1 DSHAFT ASSY AV - 5/16 W/1751 $777.81

1750 WATER TUBE EXT AV W/O-RING $11.67

1751 SHAFT SHIM $9.01

1752 WEDGE BOLT AB,AV,L,R,S $11.20

1753 TAPER LOCK STUD AV $7.28

1754 NEUT.  CABLE ASSY AV $105.22

1756 IMPELLER 7 3/8 SS 136, 1706 $568.37

1758 DRIVESHAFT & SLV AP90-140 $299.70

1759.1 DSHAFT ASSY AP90-140 - 5/16 $777.81

1761 DRIVESHAFT & SLV AP90-140X $299.70

1762.1 DSHAFT ASSY AP90-140X - 5/16 $777.81

1763 ADAPTER PLATE AP90-140 $338.42

1766 DRIVESHAFT & SLV AVX $299.70

1767.1 DSHAFT ASSY AVX - 5/16 W/1751 $777.81



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1771.02 RECOUP GATE APP-140 BLACK $1,232.62

1773 DRIVESHAFT & SLV AA115-4X $299.70

1774.1 DSHAFT ASSY AA115-4X - 5/16 $777.81

1776 DRIVESHAFT & SLV AE4-30 $188.02

1777 DSHAFT ASSY AE4-30 $539.08

1778 SHIFT LEVER AE4-30 $14.44

1779 SHIFT ROD AE4-30 21 1/4 LG $23.22

1780 SHIFT ROD GUIDE AE4-30 $8.09

1781 SHIFT ROD GUIDE BUSHING AE4-30 $8.09

1782 ADAPTER PLATE AE4-30 $117.23

1785 DRIVESHAFT & SLV AC OPT $299.70

1786.1 DSHAFT ASSY AC OPT - 5/16 $777.81

1788 DRIVESHAFT & SLV ACX OPT $299.70

1789.1 DSHAFT ASSY ACX OPT - 5/16 $777.81

1791 DRIVESHAFT & SLV ALX $299.70

1792.1 DSHAFT ASSY ALX - 5/16 $777.81

1793 SHIFT ROD ASSY AE4M-30 $71.03

1794 SHIFT ROD AE4-30 LONG 26 LG $23.22

1797 DRIVESHAFT & SLV AE4-30 LONG $188.02

1798 DSHAFT ASSY AE4-30 LONG $539.08

1800 DRIVESHAFT & SLV AN-4MX $299.70

1801.1 DSHAFT ASSY AN-4MX 5/16 $777.81

1803 DRIVESHAFT & SLV Y70-04 $246.30

1804.1 DSHAFT ASSY Y70-04 - 5/16 $620.87

1806 DRIVESHAFT & SLV ACX $299.70

1807.1 DSHAFT ASSY ACX - 5/16 $777.81

1809 PIVOT - MERC NEUT.  CABLE $4.27

1810 NEUT.  CABLE ASSY AN-4M $106.49

1814 RECOUP GATE AW CAM YAMAHA $1,201.94

1815 NEUT.  CABLE ASSY AW, AY $103.49

1816 ADAPTER PLATE AY $214.25

1820 RECOUP GATE AY HONDA $1,201.94



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1822 DRIVESHAFT & SLV AY $299.70

1823.1 DSHAFT ASSY AY - 5/16 $777.81

1824 SHIFT LEVER HONDA LONG 04 $4.16

1826 DRIVESHAFT & SLV ABL03 $243.02

1827 DSHAFT ASSY ABL03 $602.07

1828 SHIFT CABLE ASSY 48IN AIC HON $101.18

1829 SHIFT CABLE ASSY 54IN AN 2004 $102.56

1831 LINER 7 3/16 FLANGED $74.10

1833 LINER 6 7/8 FLANGED $125.54

1834 WEDGE STUD R, S $7.28

1835 WEDGE STUD L60L04 $7.28

1837 DRIVESHAFT & SLV L60L04 $246.30

1838.1 DSHAFT ASSY L60L04 - 5/16 $620.87

1839 IMPELLER 7 3/16 V6 SS 136,1706 $568.37

1840 INTAKE ASSY 7 3/16 FLANGED $589.99

1840.01 INTAKE ASSY 7 3/16 FLANGED YAM $589.99

1840.04 INTAKE ASSY 7 3/16 FLANGED MER $589.99

1840.05 INTAKE ASSY 7 3/16 FLANGED HON $589.99

1841 WEDGE STUD ABL03 $7.28

1851 CABLE END YAM 2006 TILLER $19.17

1853 DRIVESHAFT & SLV AGS-44 $246.30

1854.1 DSHAFT ASSY AGS-44 - 5/16 $620.87

1855 INTAKE ASSY 6 7/8 FLANGED AGM $589.99

1855.01 INTAKE ASSY 6 7/8 FLANGED YAM $589.99

1855.04 INTAKE ASSY 6 7/8 FLANGED MER $589.99

1855.05 INTAKE ASSY 6 7/8 FLANGED HON $589.99

1855RED INTAKE ASSY 6 7/8 FLANGED RED $589.99

1856 SHIFT CABLE ASSY YAM 06 SHORT $80.85

1856.1 SHIFT CABLE ASSY YAM 06 SHORT $80.85

1857 SHIFT CABLE ASSY YAM 06 LONG $82.81

1857.1 SHIFT CABLE ASSY YAM 06 LONG $82.81

1858 PIN, DOWEL ETEC $4.28



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1867 SHIFT CABLE ASSY HON 75-90 $68.95

1868 STUD PLATE BRP TILLER $5.78

1869 CABLE ANCHOR MORSE FORMED $12.36

1870 SHIFT CABLE ASSY BRP 06 SHORT $101.18

1871 SHIFT CABLE ASSY BRP 2006 LONG $102.56

1873 DRIVESHAFT & SLV AE LONG $188.02

1874 DSHAFT ASSY AE LONG $539.08

1875 ADAPTER PLATE BA $299.50

1876 SHIFT ROD GUIDE BA $13.05

1877 WATER TUBE EXT BA W/ O-RING $10.97

1878 EXHAUST PLATE BA $19.17

1882 RECOUP GATE BA YAMAHA $873.49

1884 BEARING CARRIER SEALS BA $175.32

1886 DRIVESHAFT & SLV BA W/1275 $188.02

1887 DSHAFT ASSY BA W/1275 $539.08

1888 SHIFT CABLE ASSY BA $102.68

1889 ADAPTER PLATE BB $136.06

1893 RECOUP GATE BB YAMAHA $924.76

1895 BEARING CARRIER SEALS BB $183.26

1897 DRIVESHAFT & SLV BB W/1275 KEY $243.02

1898 DSHAFT ASSY BB W/1275 KEY $602.07

1899 WATER TUBE EXT BB W/ O-RING $7.97

1900 SHAFT SHIELD BB $9.24

1901 PLATE-RUBBER SEAL-MODEL BB YAM $31.42

1902 SHIFT ROD GUIDE BB $13.05

1903 SHIFT LEVER BB $7.28

1904 SHIFT ROD ASSY BB $71.03

1905 CABLE ANCHOR BC, BD $7.28

1905.1 CABLE ANCHOR BC FORMED $10.63

1905.2 CABLE ANCHOR AH FORMED $12.59

1906 SHIFT HANDLE BC YAM $13.05

1908 DRIVESHAFT & SLV BC W/1275 $243.02



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1909 DSHAFT ASSY BC W/1275 KEY $602.07

1910 SHIFT ROD TUBE BC $10.63

1911 SHIFT ROD GUIDE BC, BD $7.97

1912 SPACER-WATER TUBE BC $3.12

1913 SHIFT HANDLE SHAFT ASSY BC $5.43

1913.1 SHIFT HANDLE SHAFT BC $7.97

1914 SHIFT CABLE ASSY BC $92.40

1918 RECOUP GATE BC CAM YAMAHA $924.76

1919 IMPELLER 7 3/8D SS 136, 1706 $568.37

1920 ADAPTER PLATE BD $136.06

1924 RECOUP GATE BD CAM BLACK $861.07

1926 DRIVESHAFT & SLV BD $243.02

1927 DSHAFT ASSY BD $602.07

1929 DRIVESHAFT & SLV AYX $299.70

1930.1 DSHAFT ASSY AYX - 5/16 $777.81

1932 BEARING CARRIER SEALS BC $183.26

1933 SHIFT HANDLE PLUG BD $13.63

1934 SHIFT CABLE ASSY BD TILLER $123.59

1936 BEARING CARRIER SEALS BD $183.26

1938 INTAKE PAINTED AEM MER $383.41

1939 INTAKE ASSY AEM MER $451.70

1943 CAM ECCENTRIC DRILLED M8 $5.20

1945 BRACKET CABLE SUPT AGM $18.48

1946 GATE ASSY AEM MER $152.23

1947 ADAPTER PLATE AEM $117.23

1949 BEARING CARRIER SEALS AEM $175.32

1950 DSHAFT ASSY AEM $539.08

1952 DRIVESHAFT & SLV AN-4M 20T $299.70

1953.1 DSHAFT ASSY AN-4M 20T - 5/16 $777.81

1954 SHIFT CABLE ASSY AH TILLER $107.65

1955 STUD - INTAKE LARGE METRIC $1.96

1962 RECOUP GATE AGM MERCURY $1,192.38



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

1963 LINER 6 W/HARDWARE METRIC $66.96

1966 GATE ASSY LARGE MER CAM METRIC $167.24

1969 SHIFT CAM AEM $17.56

1980.05 RECOUP GATE BE CAM HONDA $1,187.58

1981 PUMP ADAPTER BE $61.45

1983 DRIVESHAFT & SLV BE90 $299.70

1984.1 DSHAFT ASSY BE90 - 5/16 $777.81

1985 FRONT DOWEL BE $4.62

1986 ADAPTER PLATE AEM-2 $117.23

1987 DSHAFT ASSY AEM-2 $539.08

1994 RECOUP GATE AEM, AEM-2 MER $835.36

1996 DRIVESHAFT & SLV BAL W/1275 $188.02

1997 DSHAFT ASSY BAL W/1275 $539.08

2001 RECOUP GATE BF MERCURY CAM $1,192.38

2002 ADAPTER PLATE BF $136.06

2004 DRIVESHAFT & SLV BF $246.30

2005.1 DSHAFT ASSY BF - 5/16 W/BF B/C $620.87

2009 BRG CARR SEALS BF - 5/16 $180.53

2010 SHIFT CABLE ASSY BFC $102.68

2011 CABLE ANCHOR BFC $10.97

2012 WEDGE STUD S $7.28

2013 CABLE END BUSHING #10 $2.43

2017 SHIFT CABLE ASSY ABCLO3 4O HP $138.83

2019 DRIVESHAFT & SLV Y100-4X $299.70

2020.1 DSHAFT ASSY Y100-4X - 5/16 $777.81

2029 DRIVESHAFT & SLV BH $299.70

2030.1 DSHAFT ASSY BH - 5/16 $777.81

2034.02 RECOUP GATE BH CAM BLACK $1,192.38

2035 ADAPTER PLATE BH $188.03

2036 CABLE END BH 2009 TILLER $19.17

2037 SHIFT ROD GUIDE BH $5.08

2038 GASKET WATER PUMP BH $3.70



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

2039 SHIFT CABLE ASSY SUZ 09 BH $80.85

2040 SHIFT CABLE BRACKET AC OPT $20.10

2041 PIVOT AC TILLER $29.45

2042 SHIFT ROD GUIDE AJ-43 EFI 2009 $2.43

2043 SHIFT CABLE ASSY MER OPT 115 $149.80

2048 RECOUP GATE BI CAM $924.76

2049 ADAPTER PLATE BI $136.06

2051 DRIVESHAFT & SLV BI SHORT $243.02

2052 DSHAFT ASSY BI SHORT $602.07

2053 WATER TUBE EXT BI W/O-RING $32.34

2054 SHIFT CABLE ASSY BI SHORT $102.68

2054.1 SHIFT CABLE ASSY BI LONG $102.68

2056 DRIVESHAFT & SLV BI LONG $243.02

2057 DSHAFT ASSY BI LONG $602.07

2058 EXHAUST BAFFLE ASSY BE60 $19.17

2058.2 EXHAUST BAFFLE BE60 $19.17

2060 DRIVESHAFT & SLV BE60 $246.30

2061.1 DSHAFT ASSY BE60 - 5/16 $620.87

2062 CABLE ANCHOR BE60 $20.10

2063 ROD END BE60 $20.91

2064 SHIFT CABLE ASSY BE60 LONG $121.97

2069 DRIVESHAFT & SLV U4L-60 $243.02

2070 DSHAFT ASSY U4L-60 $602.07

2089 SHIFT CABLE ASSY BA LONG $104.53

2090 SHIFT ROD GUIDE BA LONG $13.05

2094 RECOUP GATE BL CAM YAMAHA $924.76

2095 WATER TUBE EXT BL W/ O-RING $9.47

2100 DRIVESHAFT & SLV U4S-60 $243.02

2101 DSHAFT ASSY U4S-60 $602.07

2102 INTAKE FIN KIT SMALL $69.65

2104 DRIVESHAFT & SLV BM W/1275 KEY $188.02

2105 DSHAFT ASSY BM W/1275 KEY $539.08



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

2106 ADAPTER PLATE BM $117.23

2107 PUMP ADAPTER BM $63.99

2111 RECOUP GATE BM MERCURY $860.57

2113 BEARING CARRIER SEALS BM $175.32

2114 SHIFT ROD GUIDE BM $5.43

2115 TRANSOM SHIFTER NEUTRAL STOP $7.28

2116 TRANSOM MOUNTED SHIFTER SHORT $167.59

2117 TRANSOM MOUNTED SHIFTER LONG $167.59

2118 IMPELLER 6 BM 36.1, 1705(2) $285.88

2119 LINER 6 REDUCED 5/8 W/HARDWARE $66.96

2120 INTAKE ASSY 6 CB MERCURY $451.70

2122 DRIVESHAFT & SLV BCL W/1275 $243.02

2123 DSHAFT ASSY BCL W/1275 KEY $602.07

2124 IMPELLER 7 3/8 D SS 3 BLADE $554.47

2126 DRIVESHAFT & SLV AQ SHO $299.70

2127.1 DSHAFT ASSY AQ SHO - 5/16 $777.81

2128 OFFSET HEX AQ SHO CAM $10.05

2128.1 OFFSET ASSY AQ SHO CAM $31.88

2146 ADAPTER PLATE BP/BR $214.25

2152 DRIVESHAFT & SLV BP/BR $299.70

2153.1 DSHAFT ASSY BP/BR - 5/16 $777.81

2155 DRIVESHAFT & SLV BPX $299.70

2156.1 DSHAFT ASSY BPX/BRX - 5/16 $777.81

2157 SHIFT ROD GUIDE BP/BR $5.08

2160 DRIVESHAFT & SLV BHX $299.70

2161.1 DSHAFT ASSY BHX - 5/16 $777.81

2163 DRIVESHAFT & SLV AQX SHO $299.70

2164.1 DSHAFT ASSY AQX SHO - 5/16 $777.81

2165 ADAPTER PLATE BQ $117.23

2167 BEARING CARRIER SEALS BQ $175.32

2171 RECOUP GATE BQ SUZUKI $860.57

2173 DRIVESHAFT & SLV BQ W/1275 KEY $188.02



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

2174 DSHAFT ASSY BQ W/1275 KEY $539.08

2175 SHIFT ROD GUIDE BQ $5.43

2176 SHIFT LEVER BQ $14.44

2177 BUSHING $0.92

2178 SHIFT CABLE ASSY BQ $104.53

2179 PUMP ADAPTER BQ $63.99

2180 CABLE END TOH 2014 TILLER $19.17

2182 DRIVESHAFT & SLV VERADO 150 $299.70

2183.1 DSHAFT ASSY VERADO 150 - 5/16 $777.81

2184 IMPELLER 6 BQ CB 36.1, 1705(2) $276.41

2185 SHIFT CABLE ASSY TOH 14 SHORT $80.85

2190 RECOUP GATE BR MER $1,191.96

2191 IMPELLER 7 7/8 SS 136, 1706(2) $640.45

2192 LINER 7 7/8 FLANGED $92.67

2194 DRIVESHAFT & SLV VERADO 225 $299.70

2195.1 DSHAFT ASSY VERADO 225 - 5/16 $777.81

2200 DRIVESHAFT & SLV BT50-4 W/1275 $243.02

2201 DSHAFT ASSY BT50-4 W/1275 KEY $602.07

2202 ADAPTER PLATE BT $299.50

2204 BEARING CARRIER SEALS BT50-4 $183.26

2208 RECOUP GATE BT50-4 TOH $924.76

2209 SHIFT CABLE ASSY TOH 14 LONG $80.85

2210 SHIFT ROD GUIDE BT $5.08

2211 WATER TUBE EXT BT W/ O-RING $9.47

2212 OPEN EYE ROUTING RING BT $3.12

2214 DRIVESHAFT & SLV BT50 L-4 $243.02

2215 DSHAFT ASSY BT50 L-4 $602.07

2217 DRIVESHAFT & SLV BR 115 $299.70

2218.1 DSHAFT ASSY BR 115 - 5/16 $777.81

2219.01 INTAKE ASSY 7 7/8 FLANGED YAM $669.09

2219.04 INTAKE ASSY 7 7/8 FLANGED MER $669.09

2219.05 INTAKE ASSY 7 7/8 FLANGED HON $669.09



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

2220 IMPELLER 7 3/16 SS 136, 1706 $568.37

2221 BI ROD COUPLING KIT $70.22

2225 CABLE END SUZ 2015 TILLER $19.17

2227 SHIFT CABLE ASSY SUZ 2015 LONG $82.81

2229 DRIVESHAFT & SLV BBL 1275 KEY $243.02

2230 DSHAFT ASSY BB LONG W/1275 KEY $602.07

2231 ADAPTER PLATE BU F250X $214.25

2233 DRIVESHAFT & SLV BUX SHO F250X $299.70

2234.1 DSHAFT ASSY BUX SHO F250X $777.81

2235 PUMP ADAPTER BU $64.56

2239 RECOUP GATE BU SHO F250X $1,232.62

2240 VINYL PULL TAB .562 x 1.50 $0.92

2242 DRIVESHAFT & SLV VERADO 225-20 $299.70

2243.1 DSHAFT ASSY VERADO 225-20 $777.81

2244 BOLT HEX HD M8-1.25 X 70MM $3.93

2245 WASHER SPRING LOCK M8 $0.92

2246 ADAPTER PLATE BV $187.69

2247 PUMP ADAPTER BV $62.26

2251 RECOUP GATE BV $1,232.62

2253 DRIVESHAFT & SLV BV $299.70

2254.1 DRIVESHAFT ASSEMBLY BV $777.81

2256 DRIVESHAFT & SLV BVX $299.70

2257.1 DRIVESHAFT ASSEMBLY BVX $777.81

2258 EXHAUST TRANSISTION BRP 20 INCH $148.96

2258.1 EXHAUST TRANSISTION BRP 20 INCH MOD $27.72

2259 EXHAUST TRANSISTION BRP 25 INCH $163.56

2259.1 EXHAUST TRANSISTION BRP 25 INCH MOD $27.72

2261 DRIVESHAFT & SLV VERADO 150X $299.70

2262.1 DRIVESHAFT ASSEMBLY VERADO 150X $777.81

2263 BRACKET CABLE SUPT G2 $39.01

2264 HARDWARE BAG BV $129.13

2265 DOWEL PIN 5/32 X 1 1/4 $3.70



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

2266 DOWEL PIN 3/16 X 1 1/4 $3.70

2267 BOLT HEX HD M10-1.5 X 25MM $2.20

2268 NUT HEX M10 X 1.5 $0.92

2269 BRACKET ASSY BV $49.67

2273 DRIVESHAFT & SLV BR115X $299.70

2274.1 DRIVESHAFT ASSY BR115X $777.81

2279 DRIVESHAFT & SLV BA-F25S $188.02

2280 DRIVESHAFT ASSEMBLY BA-F25S $539.08

2282 DRIVESHAFT & SLV BA-F25L $188.02

2283 DRIVESHAFT ASSEMBLY BA-F25L $539.08

2284 PUMP ADAPTER BA-F25 $68.50

2285 SHIFT ROD GUIDE BA-F25 $13.06

2286 SHIFT HANDLE MODIFIED BA-F25 $102.10

2287 CABLE ANCHOR BA-F25 $31.28

2288 OUTER PUMP PLATE MOD $30.76

2289 ADAPTER PLATE BW $338.42

2290 PUMP ADAPTER BW $68.50

2294 RECOUP GATE BW $1,232.62

2296 DRIVESHAFT & SLV BWX V6 $299.70

2297.1 DRIVESHAFT ASSEMBLY BWX V6 $777.81

2298 SCREW 10-32X .5 $0.52

2299 WASHER #10 316SS BA-F25 $0.35

2300 COUPLING NUT 10-32 316SS BA-F25 $20.82

2301 18-8SS DOWEL PIN, 4MM, 12MM BA-F25 $0.73

2302 18SS NYLON INSERT LOCKNUT M6X1 THRED BA-F25$0.23

2303 SHIFT CABLE ASSEMBLY BA-F25 $102.69

2304 DOWEL PIN .375 X .17 BW $6.17

2305 BOLT HEX HD M6X30 BW $0.95

2307 SHIFT CABLE ASSEMBLY BA-F25L $102.69

2308 CONNECTER PLUG 3011704 BV $16.42

2309 GASKET LK 355463 BV $5.16

2310 SEALING PLUG PINS 571.0413.204.2005 BV $0.17



OUTBOARD JETS

MASTER PARTS AND PRICE LIST

2023-2024

2312 DRIVESHAFT & SLV BW V6 $299.70

2313.1 DRIVESHAFT ASSEMBLY BW V6 $777.81

2319 DRIVESHAFT & SLV BWX V8 $299.70

2320.1 DRIVESHAFT ASSEMBLY BWX V8 $777.81

2322 DRIVESHAFT & SLV BW V8 $299.70

2323.1 DRIVESHAFT ASSEMBLY BW V8 $777.81

2329 ADAPTER PLATE BXM $305.24

2344 SHIFT CABLE SUZUKI ELITE TILLER $80.85

2345 AC BOLTS AND WASHERS BASIC $21.25

2345.1 AC BOLTS AND WASHERS + REAR BOLT $28.07

2345.2 AC BOLTS AND WASHERS + TAPER LOCK $54.89

2400 GATE PARTS KIT MEDIUM $36.85

2401 GATE PARTS KIT LARGE $38.42

11350.02 RECOUP GATE AD BLACK $1,140.29

11470 RECOUP GATE AE CAM $873.49

11470.02 RECOUP GATE AE CAM BLACK $835.36

11471 RECOUP GATE AE $835.36

11620.03 RECOUP GATE AF CAM BLACK $924.76

19000.03 RECOUP GATE L OMC CAM $1,185.46

35700.03 RECOUP GATE Q CAM BLACK $1,010.57

38500.03 RECOUP GATE R CAM BLACK $1,187.58

46100.02 RECOUP GATE T BLACK $1,195.29

81401.14 RECOUP GATE V MERCURY $860.57

83900.02 RECOUP GATE W BLACK $1,140.29

89200.02 RECOUP GATE U4 CAM BLACK $861.07

90200.01 RECOUP GATE Z CAM YAMAHA $924.76

90800.01 RECOUP GATE Y CAM YAMAHA $1,192.38

94100.01 RECOUP GATE AA CAM YAMAHA $1,201.94

98000 RECOUP GATE AB OMC $924.76


